
 

 

 

U.S. ENVIRONMENTAL PROTECTION AGENCY (EPA) & MAJOR PARTNERS’ 

LESSONS LEARNED FROM IMPLEMENTING EPA’S PORTION OF THE 

AMERICAN RECOVERY AND REINVESTMENT ACT:  

FACTORS AFFECTING IMPLEMENTATION AND PROGRAM SUCCESS 

 

INNOVATIVE TECHNOLOGIES 
 

 

 

SEPTEMBER 2013 

EPA-100-K-13-0011 

 

 

 

 

 

 

PREPARED FOR 

U.S. ENVIRONMENTAL PROTECTION AGENCY 

OFFICE OF THE CHIEF FINANCIAL OFFICER 

WASHINGTON, DC 

 



 

 

 



  

 

 

ACKNOWLEDGEMENTS 

 

This study could not have been possible without the help and cooperation of the many 
U.S. Environmental Protection Agency (EPA) employees at Headquarters and Regional 
offices who agreed to be interviewed, state staff and funding recipients who 
[...]
8 times higher than traditional granular filters. Even at these high flux rates, the Fuzzy Filter® effectively 
removes particles 4 microns and larger with removal rates of over 80 percent. High flux rates translate 

September 2013 Appendix 5-5 



  

into large space savings (i.e., small footprint). For example, a typical granular media filter requires the 
space of an entire football field including both end zones to process a flow of 230 MGD, whereas a Fuzzy 
Filter® processes the same flow in a space of one end zone (i.e., a space savings of 90 percent).  

EASILY SCALABLE 

The Fuzzy Filter® handles small flows, as well as huge flows, by adding units. The systems are modular and 
quick to install. Fuzzy Filters® are available in a variety of sizes (from 2.25 to 64 square feet) for a variety 
of flow rates (ranging from 0.13 MGD to 3.68 MGD). 

EXTREMELY LOW MAINTENANCE 

The Fuzzy Filter® is a low maintenance product for two reasons. First, the media is not consumed or lost. 
With a nominal life of 10 years, the media requires infrequent replacement. Second, instead of being 
recharged and replaced, the Fuzzy Filter is automatically washed with effluent at a reduced flux rate of 
10 gallons per minute per square foot of media, eliminating the need for costly storage tanks. The 
approach also completely eliminates the need for underdrains. A little lubrication and occasional 
detergent media washing are all that are typically required to keep the Fuzzy Filter® operating reliably.  

SIMPLE INSTALLATION 

The Fuzzy Filter® installs in three simple steps. First, the Fuzzy Filter® steel vessel is placed on a concrete 
pad. Second, piping is attached. Third, the electrical supply is attached and the power is switched on. This 
installation process is quick and simple. 

FLEXIBILITY 

The adjustability of the Fuzzy Filter® filter bed provides operators with unprecedented flexibility. The 
adjustable filter bed allows operators to change the porosity of the media to suit their facility-specific 
influent characteristics and maximize solids capture. Because the media is compressed from the top 
down, the resulting porosity gradient allows the Fuzzy Filter® to act like a multimedia depth filter (i.e., 
upflow allows larger particles to be captured in the larger openings in the lower parts of the media bed 
with the smaller particles passing deeper into the bed where they are captured by progressively smaller 
openings). This porosity gradient minimizes buildup on the surface and the blockage of flow that is 
created by a lack of depth in many other conventional filters.  

III. VENDOR-PROVIDED INFORMATION 

INTRODUCTION 

Schreiber is the vendor of the innovative Fuzzy Filter® described in this case study. Schreiber is a small 
privately owned business that employs 52 employees in Birmingham, Alabama. The company offers 
individual wastewater components, complete systems and a wide range of energy efficient and innovative 
wastewater treatment equipment options, including headwork screens, aeration devices, continuously 

September 2013 Appendix 5-6 



  

sequencing reactors, clarifiers and filters. In 1995, Schreiber installed the first Fuzzy Filter® in Columbus, 
Georgia. 

INTERVIEW WITH MR. THACHER WORTHEN 

In October 2012, Mr. Thacher Worthen, President and Chief Executive Officer of Schreiber, provided his 
perspective on how ARRA funding affected product and business development. Also, Mr. Worthen 
responded to questions concerning the ARRA-funding impact on the company’s business operation and 
product sales. 

OPPORTUNITY PROVIDED BY ARRA-FUNDED PROJECTS 

ARRA funding provided Schreiber with the opportunity to install a Fuzzy Filter® in the District’s expanded 
and upgraded wastewater treatment facility. The District contacted Schreiber about the project in early 
2005. Schreiber invested a substantial amount of time completing the Fuzzy Filter® design; however, the 
project was shelved as a closed opportunity due to a lack of funding. In 2009, ARRA changed the project 
status by providing the District with funding required to move the project forward, which in turn allowed 
Schreiber to benefit from the sale and installation of a Fuzzy Filter®.  

Schreiber participated in only one ARRA-funded project (i.e., the District wastewater facility upgrade 
project). According to Mr. Worthen, the reason for its limited participation is the ARRA ’shovel-ready‘ 
provision. Small equipment suppliers (e.g., pipe suppliers) benefited greatly from ARRA; whereas large 
equipment suppliers, such as Schreiber, did not benefit as much because they could not meet the ARRA 
timeline. A new municipal project takes two to three years for planning, design and contracting, and 
therefore could not meet the completion date stipulated by ARRA.  

EFFECTS OF ARRA FUNDING ON MARKET ADOPTION RATE 

ARRA did not alter the market adoption rate for the Fuzzy Filter® technology. In 2009, the Fuzzy Filter 
was not widely adopted, even though it was developed in 1995. According to Mr. Worthen, new 
technologies that are developed by small businesses typically take 10 years to gain any momentum in the 
wastewater business. By the late 2000s, several Fuzzy Filters® were installed in U.S. wastewater treatment 
facilities; however, the Fuzzy Filter® was still considered a new technology. The Water Environment 
Federation Technical Exhibition and Conference innovation award to Fuzzy Filter® in 2005 is an indication 
of its new and innovative status at that time. Today the Fuzzy Filter® is more widely adopted with 
installations in at least 60 wastewater treatment facilities. Unfortunately, participating in only one ARRA-
funded project did not make a difference in the Fuzzy Filter®’s adoption rate. 

EFFECTS OF ARRA FUNDING ON PRODUCT SALES  

ARRA funding significantly affected product sales in 2008. According to Mr. Worthen, the District project 
was a “good” project. It was slightly larger than average, and because Schreiber is a small company, the 
ARRA-funded District project was large enough to have an effect on product sales during the one year. It 
did not have an on-going effect.  

 

September 2013 Appendix 5-7 



  

EFFECTS OF ARRA FUNDING ON BUSINESS OPERATION 

The ARRA-funded District project helped Schreiber fine tune its operations for compliance with 
unrestricted water reuse under Title 22, Chapter 4 of the California Code of Regulations. Under Title 22 
unrestricted water reuse regulations, effluent must be treated with AWT processes, specifically filtration 
(such as the Fuzzy Filter®) and disinfection. For equipment manufacturers, Title 22 adds complexity to 
projects because of the stringent demonstration, treatment and monitoring requirements. The 
manufacturers must study the Title 22 regulatory requirements and establish procedures to test, adjust 
and monitor the filtration process. A pilot study must be completed and approved by the California 
Department of Health Services. Additionally, the treatment process must be adjusted to comply with 
specific equipment criteria (e.g., filter media height and backwash specifications). Schreiber gained 
experience with the Title 22 process by working on the ARRA-funded District project. The experience 
resulted in minor adjustments to its operational procedures. According to Mr. Worthen, there were no 
“ground breaking” changes, but adjustments were made.  

FUTURE BENEFITS FROM ARRA FUNDING 

The ARRA-funded project will most likely create new customers for Schreiber. The District project gave 
Schreiber the opportunity to successfully demonstrate the effectiveness of its Fuzzy Filter® for a water 
reuse application. Mr. Worthen commented that “the location of the District’s wastewater treatment 
facility is good, and the District does not mind showing off the plant.” Thus, the ARRA-funded District 
project’s central location should create marketing exposure, which should lead to new customers. The 
municipality’s discussion of the project with its industry peers should also provide Schreiber with ’word of 
mouth’ marketing exposure.  

SUMMARY  

ARRA funding provided Schreiber with the opportunity to install the Fuzzy Filter® in the District’s 
expanded and updated wastewater treatment facility, which significantly affected Schreiber’s product 
sales in 2008. The District project helped Schreiber fine tune its operation for compliance with 
unrestricted water reuse regulations under Title 22 of the California Code of Regulations. In addition, the 
District project will most likely create new customers for Schreiber due to its location and ’word of mouth’ 
marketing exposure. 

IV. FUNDING RECIPIENT-PROVIDED INFORMATION 

INTRODUCTION 

In 2006, the District designed an upgrade for its wastewater treatment facility. The design would expand 
the facility and add features to achieve more stringent NPDES permit limitations for a number of 
parameters including ammonia, nitrogen, biochemical oxygen demand, suspended solids and coliform. 
Looking forward, the District selected features that were also capable of meeting Title 22 water reuse 
requirements, despite a current lack of market for recycled water. At the completion of the design phase, 
the District shelved the project because funding resources for the necessary upgrades and expansion 
were not available. ARRA changed the situation in 2009, and the project began construction.  

September 2013 Appendix 5-8 



  

The District completed the expansion and update of its wastewater treatment facilities in January 2012. 
The project expanded the facility treatment capacity from 1.8 to 5.0 MGD. The facility upgrades replaced 
the front end of the existing plant with new preliminary, primary, secondary and AWT processes. In the 
upgraded facility, wastewater flowing into the primary treatment tank runs through a coarse bubble 
aeration system with flight and chain collector mechanisms. The primary effluent continues through an 
activated sludge biological treatment unit, then passes through two clarifiers. Secondary effluent from the 
two clarifiers is pumped through a new filter pump station and injected with hypochlorite, polymer and 
coagulants to aid in removal of suspended solids before AWT filtration with Fuzzy Filters®. Following 
filtration, the effluent re-enters the existing plant, where it runs through the chlorine contact basin and 
pump station prior to discharge into infiltration basins within the floodplain of the Feather River. 

INTERVIEW WITH MR. BRIAN DAVIS 

In December 2012, Mr. Brian Davis, Project Manager with Kennedy/Jenks Consultants (Kennedy/Jenks), 
provided his perspective on the selection and performance of the Fuzzy Filter® technology. 
Kennedy/Jenks is a consulting business providing engineering design and construction management 
services to the water and wastewater industry. Mr. Davis and his staff at Kennedy/Jenks supported the 
District in the design and construction management of its upgraded wastewater and water treatment 
facilities. This section summarizes his responses to questions about the technology selection process, 
system performance and impact of ARRA funding.  

SELECTION OF THE FUZZY FILTER® COMPRESSIBLE MEDIA FILTRATION TECHNOLOGY 

Kennedy/Jenks selected the District wastewater treatment plant upgrades to comply with the upcoming 
stringent NPDES permit limits. As a first step, they reviewed a variety of AWT technologies including 
several filtration alternatives. Following the review, Kennedy/Jenks completed an alternatives evaluation 
to thoroughly identify the benefits and drawbacks of the available filtration technologies. The evaluation 
included disc filters, sand filters, membrane bioreactors and compressible media filters. 

Kennedy/Jenks selected the Fuzzy Filter® innovative system for two reasons. First, the Fuzzy Filter® 
changes media properties ’on the fly.’ Kennedy/Jenks wanted the flexibility to change the media 
properties, most importantly compressibility ratio, to accommodate uncertain flow and influent 
characteristics. Due to a tight timeframe, Kennedy/Jenks did not have the luxury of pilot testing the plant 
features, so the composition of the secondary effluent was uncertain. Seasonal variations in flow and 
effluent characteristics also added to the uncertainty of the effluent composition and made the flexibility 
of the Fuzzy Filter® desirable.  

Second, Kennedy/Jenks selected the Fuzzy Filter® because it uses less water in the backwash cycle. The 
Fuzzy Filter® uses 2 percent of the wastewater effluent for backwashing as compared to 8 to 10 percent 
used by conventional sand filters. The reduction in wastewater effluent use translates to a 5 percent 
reduction in production costs. The wastewater effluent reduction creates huge energy savings because 
the lower flow requires less pumping, which is energy intensive. 

Schreiber did not conduct pilot testing of the Fuzzy Filter®. Pilot testing was not possible because of 
financial and time constraints. The District was on a tight time schedule to complete the construction as 
required for compliance with the NPDES permit. The District was also constrained financially. 

September 2013 Appendix 5-9 



  

Kennedy/Jenks was not overly concerned about the lack of pilot testing because it was familiar with the 
product, having completed Fuzzy Filter® pilot testing on other projects.  

SYSTEM PERFORMANCE 

The installation of the Fuzzy Filter® went well. The programmable logic controller (PLC) programming only 
had a ’hiccup or two’ that took a month to fix. The delay was inconsequential to the plant construction 
schedule. The delay occurred because the Fuzzy Filter® PLC system was programmed to enter the 
backwash cycle daily at midnight, which is too low of a flow condition at the facility. The operator wanted 
the system to enter the backwash cycle during peak flow conditions because the low flow condition was 
inadequate to service both the Fuzzy Filter® and the disinfection system.  

The Fuzzy Filter® is performing well. The District collects effluent samples to assess compliance with the 
NPDES permit limits. The District analyzes the samples for turbidity and suspended solids. The 
performance data indicate the Fuzzy Filter® is performing well by consistently discharging effluent below 
the permit limit requirements.  

Kennedy/Jenks and the District wastewater facility operators are very satisfied with the Fuzzy Filter®. Mr. 
Davis would select the Fuzzy Filter® technology again, assuming it is appropriate for site-specific facility 
conditions. Mr. Davis also recommends the Fuzzy Filter® system to his industry peers. 

SYSTEM BENEFITS 

The District wastewater treatment plant is located in the Feather Watershed, “the water supply 
breadbasket for municipal and agricultural uses in central and southern California” (Sacramento River 
Watershed Program, 2012). The Feather River runs through the watershed from its headwaters in the 
Sierra Nevada downstream to the Sacramento River confluence. It is divided into an upper watershed and 
lower watershed by the 3.5 million-acre-foot Oroville Reservoir (the keystone of the State Water Project). 
In the lower watershed, the Feather River meanders through lush valley agricultural lands dominated by 
orchards, rice and other irrigated row crops. Yuba City and Marysville are the rapidly expanding, major 
urban centers in the watershed area.  

The Lower Feather River is 303(d) listed as water quality–impaired from mercury, polychlorinated 
biphenyls (PCBs) and agricultural chemicals. Important management issues in the watershed are 
protection and improvement of aquatic habitat conditions required for propagation of salmon and 
steelhead that migrate through the Lower Feather River, and riparian habitat along the river corridor that 
supports a variety of important wildlife species.  

The upgrade to the District’s wastewater treatment facility benefits the Lower Feather River watershed. 